

No.SDHL2301000571HI

Page 1 of 5

CHEUNG KEE CANVAS LTD G/F,352,RECLAMATION STREET,KOWLOON,HONG KONG

Sample Description	: PVC TARPAUILN
Item No.	: CK 2009 NOISE BARRIER

As above test item and its relevant information regarding to the submission are provided and confirmed by the applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability, reliability or/and integrity accordingly.

Test Performed	: Selected test(s) as requested by applicant
Test Performing Date	: Jan 11, 2023 to Jan 18, 2023
Sample Receiving Date	: Jan 11, 2023
SGS Ref No.	: SDFS2301000306FF

Test Result Summary

No.	Test(s) Requested	Result(s)	Comments			
1	BS 476 Part 7:1997 Incorporating Corrigendum No.1:2014 Fire tests on building materials and structures Part 7. Method of test to determine the classification of the surface spread of flame of products.	See attached sheet	1			
For f	For further details, please refer to the following page(s)					

Signed for and on behalf of SGS-CSTC Standards Technical Services Co., Ltd. Shunde Branch

Peter Zhao Authorized Signatory





Unless otherwise agreed in writing, this document is issued by the Company subject to its General conductors or service prime overleaf, available on request or accessible at http://www.ags.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Obcourdents at http://www.ags.com/en/Terms-and-Conditions.aspx and, for electronic forma-e-Document.aspx. advised that information contained person reflects the Company's findings at the time of its intervention only and writin the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this documents, more accessible to the environment cannot be reproduced except in full, without prior written approval of the Company. Information to the sole comment cannot be reproduced appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the asx onless the terms is stated theresults shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: Concent kan uter being / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN_Doccheck@ssg.com

1f.f⁴BalingEmyeen IndustriaPat/Jku Shunk-South Read, Waste Souton,Diana Souton,Eristan Gampiong,Dina 522333 t (86-757)22805888 f (86-757)22805858 www.sgsgroup.com.cn 中国・广东・集山市廣樓区大良街道办事处五沙廠和高路1号欧洲工业园一号厂房首屋 邮编: 52333 t (86-757)22805888 f (86-757)22805858 e sgs.china@sgs.com



No.SDHL2301000571HI

Date: Jan 19, 2023

Page 2 of 5

I. Test conducted

This test was performed in accordance with the procedure specified in BS 476 Part 7:1997 Incorporating Corrigendum No.1:2014 Fire tests on building materials and structures Part 7. Method of test to determine the classification of the surface spread of flame of products.

II. Sample details

Sample description	PVC Sheet
Thickness	1 mm
Color	Grey
Specimen size	885mm×270mm

III. Test details

Conditioning of specimens:	Prior to testing, the sample was conditioned to constant mass at a temperature of $(23 \pm 2)^{\circ}$ C, and a relative humidity of (50 ± 10) %, and maintained in this condition until required for testing.
Exposed Face:	Marked surface
Mounting of specimens:	Unexposed face of the specimen placed directly on, and in direct contact with, a backing board without any adhesion or mechanical fixing.

Irradiance along horizontal reference line on the calibration board

Distance along reference line from inside edge of specimen holder	Irradiance kW/m ²		
mm	Specified	Min.	Max.
75	32.5	32.0	32.7
225	21.0	20.5	21.5
375	14.5	14.0	15.0
525	10.0	9.5	10.5
675	7.0	6.5	7.5
825	5.0	4.5	4.6



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions</u>.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company be prosecuted to the fullest extent of this document to a advisent that is unavirul and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. **Attention:** To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-75) 8307

ドパ[®]aldingEmpsen hotshisPat/bi1SunleStufi Reat/Mate Soutin,Daten Jourde,Foster,GargóngOline 528333 t (86-757)22805888 t (86-757)228058588 www.sgsgroup.com.cn 中国・广东・集山市廣播区大良街道办事处五沙縣和高路1号歌浦工业図一号厂房言层邮编: 528333 t (86-757)22805888 t (86-757)22805858 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)



Test Report No.SDHL2301000571HI

Date: Jan 19, 2023

Page 3 of 5

IV. Test results

Specimen No.	1	2	3	4	5	6
Distance (mm)	Time to travel to indicated distance (minutes :seconds)					
75	0:47	0:40	0:48	0:50	0:40	0:51
165	0:56	0:51	0:59	0:57	0:55	1:11
190	1:30	1:20	1:40	1:44	1:23	1:54
215			2:24	2:52	2:36	3:01
240			3:49	4:28		
265						
290						
375						
455						
500						
520				-		
600						
675				-		
710				-		
750				-		
785				-		
825				-		
Maximum distance traveled at 1.5 minutes (mm)	190	195	180	170	190	170
Maximum distance traveled during the whole test (mm)	200	210	260	250	220	200
Time to reach maximum distance traveled	1:50	2:00	5:12	6:02	4:00	3:50
Observations during test	Flaming drops	Flaming drops	Flaming drops	Flaming drops	Flaming drops	Flaming drops

Note: 1. "--" Not reached the reference line

2. Six specimens are usually tested. If the test on any specimen is deemed to be invalid, as defined in the standard, it is permissible for up to a maximum of nine specimens to be tested in order to obtain the six valid test results.

The classification limits specified in BS 476-7:1997+AC: 2014 are given in Appendix 1.





Member of the SGS Group (SGS SA)



No.SDHL2301000571HI

Date: Jan 19, 2023

Criteria for classification:

If the prefix "D" or suffix "R" or "Y" is included in the classification, this indicates that the results should be treated with caution. An explanation of the reason for prefix and suffixes is given in Appendix 2

Appendix 1 Classification of spread of flame

	Spread	of flame at 1.5 min	Final spread of flame		
Classification	Limit (mm)	Limit for one specimen in sample(mm)	Limit Limit for one specimen (mm) in sample(mm)		
Class 1	165	165+25	165	165+25	
Class 2	215	215+25	455	455+45	
Class 3	265	265+25	710	710+75	
Class 4	Exceeding the limits for class 3				

Appendix 2 Explanation of prefix and suffixes which may be added to the classification

- 1. A suffix R is added to the classification if more than six specimens are required in order to obtain six valid test results (e.g. class 2R).
- 2. A prefix D is added to the classification of any product which does not conform to the surface characteristics specified in the standard and has therefore been tested in a modified form (e.g. class D3).
- 3. A suffix Y shall be added to the classification if any softening and/or other behaviour that may affect the flame spread occurs.
- <u>Classification</u>: In accordance with the class definitions given in BS 476 Part 7:1997 Incorporating Corrigendum No.1:2014, the tested sample is classified as <u>Class 2Y</u>.



中国•广东•佛山市巅德区大良街道办事处五沙膜和南路1号欧洲工业园一号厂房首层邮编: 528333 t (86-757)22805888 f (86-757)22805888 e sgs.china@sgs.com



No.SDHL2301000571HI

Date: Jan 19, 2023

Page 5 of 5

Statements:

The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test; they are not intended to be the sole criterion for assessing the potential smoke hazard of the product in use.

The test results relate only to the specimens of the product in the form in which were tested. Small differences in the composition or thickness of the product may significantly affect the performance during the test and may therefore invalidate the test results. Care should be taken to ensure that any product, which is supplied or used, is fully represented by the specimens, which were tested.

The specimen was supplied by the sponsor and SGS-CSTC SHUNDE Branch was not involved in any selection or sampling procedure.

Note: This document cannot be reproduced except full, without prior written approval of the Company.

Photo Appendix:



End of Report



and-Conditions/Terms-e-l